
Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no 
others. Additions, deletions or alterations are not permitted.

According to the results of the following tests:

EN 16139    test report n. 338245-  1/2022
EN 16139    test report n. 338245-  2/2022
EN 1728      test report n. 338245-  3/2022
EN 1728      test report n. 338245-  4/2022
EN 1728      test report n. 338245-  5/2022
EN 1728      test report n. 338245-  6/2022
EN 1728      test report n. 338245-  7/2022
EN 1728      test report n. 338245-  8/2022
EN 1728      test report n. 338245-  9/2022
EN 1728      test report n. 338245-10/2022
EN 1022      test report n. 338245-11/2022

we hereby testify that

complies with the strength, durability and safety requirements 
of 2ⁿᵈ level of EN 16139:2013+AC2013

VIC 655

of company
PEDRALI S.P.A. - STRADA PROVINCIALE 122 - 24050 MORNICO AL SERIO (BG)ITALIA

November 29th, 2022

CATAS  S.p.A. 
Iscr. Reg. Imprese Udine 
nr. iscr. C.F. 01818850305 
Reg. Impr. UD 20663 
P. IVA : 01818850305 
C.Soc. € 984.250,00 i.v.

Sede: Via Antica, 24/3 
33048 S. Giovanni al Nat. UD 
Tel. 0432.747211 r.a. 
Fax 0432.747250 
http://www.catas.com 
lab@catas.com

CATAS Brianza 
Via Braille, 5 
20851 Lissone MB 
Tel. 039.464567 
lissone@catas.com

Declaration of conformity
n° 13242 / 2022 
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The managing director
Dr. Franco Bulian
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